





















































@I 1) —FETHZELUVLGF-01CB vy—iE, /IN\—voEIY{Fi+  your model tends to wheelie.
BHELLEZIBFEG T 7U—LPF LY, ETEHOHED  @Diese Anleitung zeigt, wie Einstellungen verandert werden,
BHELEZBTE (BvTrY) LEHE, ESESEATEL>  wie etwa die Tendenz einen wheelie zu machen.

E53LET, @Ce guide explique les réglages a effectuer pour modifier Ia GFO’CB
@This guide shows how to change settings such as how much propension au wheeling du modale. —CHASSIS

Y 'O . ¢
TAMIYA

@I (U—ELPILT By TAVY - e

A2 N—OBRIHHIBEPHIICFE T AN —AN—H—&t vk, T 7 S 74/ Dampfer-Distanzstiicke
BESCTS (ESELESFD) TET Lo EF3Ur)—LPa<aVET, Bagues d'amortisseur
@Attach damper in innermost hole and add its spacer for more
tendency to wheelie.

@Schrauben Sie die Dampfer in das Innerste Loch mit
Unterlegscheibe fiir eine groBere Tendenz, einen wheelie zu machen.
@Fixer 'amortisseur dans le trou le plus a l'intérieur et ajouter son
entretoise pour plus de tendance au whesling.

ALy

Y Higher
“Mach oben
% Plus haut

Q@ETERDEYTT

A IN—OBIHHIBEAAICL T, #IN—AN—H—2E W Bk
ELLT (EEETFS).MD17 (3 X8mAN—H—) BE>TI1)—/1i—
EE S (Fy MESERT) & Fr)—LTEIGEROETIZESES
IKhEVET,

@Attach damper in outermost hole and remove its spacer, or attach
MDA17 for less tendency to wheelie.

@Schrauben Sie die Dampfer in das &uBerste Loch und entfernen Sie
die Beilagscheibe oder bauen Sie MD17 fiir eine geringere Tendenz
zum Wheelie ein.

@Fixer 'amortisseur dans le trou le plus a I'extériour ot enlever son
entretoise, ou fixer MD17 pour moins de tendance au wheseling.

MD17 3xsmn

FrRo s IL—t
Gearbox plate
Getriebegehauseplatte
Cloison de carter

*HRY 5 £ R EMDAIC
2 HIBRET,

% Change screws.

MA2 3x10m  Xgehrauben wechseln. MD4 3 20m
@A LI FBIdbntyTr05 @®Nutzen Sie 9mm Teile (D4) und separate angebotens langere

OV RA—IV 722 )L (3158) £9mm/\T (D4) EE->THE®EDLw  Achsen fir eine breitere Spur und eine geringere Tendenz zu

s ¢ 4 o Wb 8. i]berjs_tcmarn.
; !(iﬁﬁ;f&t?cﬂigicﬁﬁﬁ;i?é<§J‘J\§?:¥1§G:E=Fﬁib IR @Utiliser les moyeux de 9mm (D4) et des axes de roues plus longs

ndus séparément) pour élargir la voie et le rayon de braguagse, st
@Use 9mm hubs (D4) and separately sold longer wheel axles for {_\m_ L
wider tread setup and turning circle, and less tendency to overturn. Rinitar Exclentioncosn sirvirage.

AN
\. A #SP.808 TG10 R O 4 k+A—JL74 AL (50808)
\ ¥ #1/10 Scale Glow-Engine R/C TG10 Long Wheel Axle (2pcs.)

Item 50808
* HOP-UP OPTIONS (#7332 * HOP-UP OPTIONS
@F—ILARTULE @Tamiya Hop-Up Option parts such as ball bearings, motors and
BRI A BT TR — K SEITRE A more are available to tune your model. Contact your local Tamiya

oE—4— dealer for more information.
WMEEBERLELDOLS. BLPTEIEBELEE—2—I2EEH. > +—\ @Fir das Modell sind Tamiya Tuningteile erhdltlich, wie Kugellager,
SURLETFIBREEZITE—R—ERIRLES AT —H EHRUE Y U—E LD Motoren und andere. Fragen Sie Ihren Tamiya Handler nach weiteren

FLEYVET Informationen.

OfticbEEL/N—Y b‘FEEIE!ﬂ"C_L‘E'd’O r2=+ RCAEZ—FAHTF) @Des pitces optionnelles Hop-Up Tamiya tels roulements a billes,
RVDBRIEDSHALLET. BBy I EWEBTRALTWET. €0 moteurs etc... sont disponibles pour personnaliser votre modeéle.
RIS, Contactez votre revendeur local pour plus d’information.

K ZEVDRCANY MEMLES !
@I YR(H—IS5T )

X+ —ToROLTEMTEERCH—BRESH T2 YRCH—F 5> 7Y ITH FEY - R—LA—ITFLRA
. 2= PRORCH—EFH>TL NI THLEMTEBRCH—L—ATT. HLE mlunﬁyu,c‘m

SEHATEERTEDFr/ATY.

0320 ©2020 TAMIYA 58678 GF-01CB Chassis Setting guide (11056863)


















For use in Japan only!

KERREELLIEY. ThLEEAR. T
DATFvH—HBShichAZT—
H—EZBMMETTEX VT E
T Efe, SHHRART—Y—EAIL
EECEXTHESE. BROFET
CENTHTENRTEET. HFLAE
HHHART—Y—EAETHERWVE
b rEE.

HE[BOHABEOEEMICTOUR FE2E(ITITEMES.
Rir—ib MR, BBRA. BEI—F SBEFTCRALE
T FAMEFRRICIZEEEES LEEEVICE OES
£-00810-91M18, MIAEE ) 2SIV THIRASEEL,

@ (L3 maocHRE)

N—U R SITIA TS | =FE0E (300/+8) 2T RV
Eirhig, BEFRF—LS—JLYRE5RIcEDTE
MEBZLELES

@(E =Y h—FOTHEED
AZvH—FECHADRS. K& CEESHMMOOE
SIEBELEGVET. CEXIBEERBR—LN—J&Y
BRIFWELET,

[ (BELEDEEREES)

AFTER MARKET SERVICE CARD KUNDENNACHBETREUUNGS-KARTE SERVICE APRES-VENTE
When purchasing Tamiya replacement parts, please take or Wenn Sie TAMIYA-Ersatzteile kaufen mochten, nehmen Sie LISTE DE PIECES DETACHEES
send this form to your local Tamiya dealer so that the parts bitte zur Unterstitzung dieses Formular mit zu [hrem Afin de vous permettre de vous procurer des piéces de
required can be correctly identified and supplied. Please ortlichen Fachhandier. Beziglich der Ang_aben, der hange Tamiya, cette liste a votre point de vente
note that specifications, availability and price are subject to Lagerhaltung der Artikel und der Preise sind Anderungen Tamiya qui ne manquera pas de vous renseigner. Veuillez
change without notice. vorbehalten. noter que les caractéristiques, disponibilité et prix peuvent
changer sans avis préavis.
PARTS CODE 19805576 *1 Coil Spring (Black) (MC3 x2) 50171 Heat Resistant Double-Sided Tape (x5)
10008265 D Parts (Black) 13455323 *3 Damper Shaft (MC2 x1) 50355 18T,19T Pinion Gear (MA7)
10005748  F Parts (Black) 16294011 Sponge Tape (15x150mm) 50576 3mm Grub Screw (MA3 x10)
10115859 *1 LN Parts (Black) (x1) 14315055  Gearbox Plate (MD14) 50582 *1 3x14mm Step Tapping Screw (MB1 x5)
19115483 M Parts (Black) 19804394  2.6x10mm Binding Screw (Black) (MD3 x5) 50583 3x15mm Tapping Screw (ME3 x10)
19115510 P Parts (Black) 19805895  3x20mm Screw (MD1 x10) 50586 *2  3mm Washer (MD18 x15)
10115908 *1 R Parts (Gray) (x1) 19804159  3x10mm Screw (Black) (MD2 x10) 50594 2x10mm Shaft (ME10 x10)
10114171 "1 S Parts (Gray) (1 pair) (x1) 12300030  3mm Intemally-Toothed Washer (MD11 x1) 50595 Nylon Band w/Metal Hook (x10)
10225303 *1 T Parts (Orange) (1 pair) (x1) 19805668  2.6x12mm Tapping Screw (MD6 x4) 50596 5mm Adjuster (MD10 x6)
19803245 *1 V Parts (Gray) (x2) 19804885  3x20mm Tapping Screw (MD4 x10) 50600 Qil Seal (Green) (MC1 x6)
19803246 *1 W Parts (Gray) (x2) 19804364 3mm Lock Nut (MD16 x10) 50602 *1 Differential Bevel Gear Set (MAG, MAS x2, MAS x3, MA10 x1)
19403782  Front Tire (x2) 19808200  3x8mm Spacer (MD17 x4) 50736 B Parts
19403792  Rear Tire (x2) 19805629 *2 3x12mm Tapping Screw (MD5 x4) 50823 *1 Wheel Axle (MB7 x2)
10555092 *1 Differential Gear Bag 19808211 3x37.7mm Threaded Shaft (MD9 x2) 50956 7mm Snap Pin (MD15 x10)
19805622 *1 1150 Metal Bearing (BB2 x2) 19808061 3x46mm Threaded Shaft (MD8 x2) 51216 Drive Shaft (45mm) (MB5 x2)
19805185 850 Metal Bearing (BB3 x2) 19805469  5x19mm, 5x30mm Shaft (MD13 x1, etc.) 53689 540 Motor
10555015 *2 1150 Plastic Bearing (BB1 x10) 13555048  5x21mm Shaft (MD12) 54710 Damper Oil (#400)
14305125 Motor Plate (MA11) 19808001 Bumper Goil Spring (MET7 x2) 84175 4x11.5mm Step Screw (MB6 x5)
19804392 *4 3x10mm Tapping Screw (Black) (MA2 x10) 19805911 *2 2.6x8mm Binding Head Tapping Screw (MEG x10) 84195 *3  3mm O-Ring (Black) (MB10 x10)
19804285 *1 3x25mm Screw (MA1 x2) 19803135 *1 2x12mm Tapping Screw (ME5 x10) 87099 Cera-Grease HG
13580068 *1 5x34mm Tube (MAS x1) 19805729  3x21mm Tapping Screw (ME2 x5) 94802 2x5mm Truss Screw (MD7 x10)
19805621 *1 5x50mm Shaft (MA4 x2) 19805753  3x43mm Tapping Screw (ME11 x4)
12300010 *3 9mm Washer (MAG x1) 19805868 *1 2x10mm Screw (ME1 x10) | Requires 2 sets for one model.
13485068 U-Shaped Shaft (MB12) 19805758  2mm Washer (MES x5) *2 Requires 3 sets for one model.
19803236  48mm Drive Shaft (MB4 x2) 19805754  3xBmm Tapping Screw (Black) (ME4 x10) *3 Requires 4 sets for one model.
19805756  3x32mm Screw Pin (MB3 x4) 19805557 *1 4mm Flange Lock Nut (MES x4) *4 Requires 8 sets for one model.
19805976  3x46mm Screw Pin (MB2 x4) 16095010 Antenna Pipe (30cm) (Black)
19804205 *3 5mm Ball Connector (MB11 x4) 11056861  Chassis Set Instructions
19805368 *1 Gearbox Joint (Long, Short) (MBS, MBS x1) 50038 Tool Set (Box Wrench, 1.5/2.5mm Hex Wrench, MA3 x4)
@ {SFEIRE O FREE)

{XARY  T422-8610 RHE THER A1 X BAMI-7

HASHEZIY HAET—H—ERFE :
WETHH LR B0 F, B
1@ 054-283-0003 DR B LET, .
#5 03-3899-3765 (@~ AEE:X)

{HhART—Y—ERTFLRA)

: www.tamiya.com/japan/customer/

IN10mmALE Z (BXT0) v eererernneatututiiiiaiiaiunacanns +# - 19804159
INMPIEE T o — (K1) e ee +# - 12300030
2.6x12m% v E T E X (x4)- - +5 - 19805668
120mm A v v FE Z(x10)- - - +# - 10804885
IOy ZFy R (EX10)e e eeeeen +# - 19804364
3x8mn7 JL = AAN—H —(x4) -0+ +# - 19808200
3x12mm4% v £ FE R (xd)+ -+ +Hi - 19805629
37 7mmfE R 2 v T bk (x2)- - +H# - 19808211
GF'01 CB = —_— 3Ix46MFE 2 v T B (x2)e e +H - 19808061
e v 5%19mm, 5x30mm </ + 7 +(Fx1 +# - 19805469
. SX2TmMs 4 T frreeeeees +8 - 13555048
ITEM 58678 ;{7”‘..(37’:) yy(xé) ............................ +E - 19808001
2.6x8mn/ 31 > K& v E G EA((x10) +# - 19805911
www.famiya.com 2X12m Ry B FE X (BX10)= wereeeees +§ - 19803135
Y I e T +# - 19805729
S i CBE %) (2020 A FBLEEO B O TF BRI LD Z WL BB A BDET, ol il e = 480 - 19805753
TR A IEL T, @RI HERE AT IE T, (MM T EIIDIED 201 0mmALE R (X10) v eneemesnes +# - 19805868
sz s wwsanr BRI 3 e
E:é‘-j{(%} ............................................ }‘ggg +$ - 10008265 mj?/f)%{?'f} "[X4 +E - :g%%
A A R R L T T P 4 + - -~ ] e ‘ + -
LN A= (Bx1)eeevees 900/ +# - :g??g;gg ;:I%ém} ........................................ 600/ +# - 11056861
M7{— (&) - 760F] +# - 19115483
PIS— Y (B vevrnrnnnnenecietieniiianianianns 820 +% - 19115510 . _ e - .
RIS— (4 L)1) erresannesnnnsnnsiinnans 500 +8% - 10115908 CORBICE ISR P BRDISHDRCAANT TACVN #7"/5:/”- YHRFINTLET.
SI— (R HE—T HBY T L—XT)erreeresnnnrannens - +480M +8 - 10112171 B OMBIEETR. FEYHHART—Y—EATEAVRLTEL.
TI—=Y (R A=) L2E) AL 2 IX ) eeeennnens was - 10225303 NRE AT BE BRa-F
VIS— Y (LKD) ceerreeresssssnssnsnnsannas “
Wi =(51—x2)-- il SP38 +F LY F. ABML Y F(1.5m, 2.5m) 3mA EXJ(xd)- 200/ +5i B 50038
7Y k1Y) - - 10403782 g;;;; E?ﬁg@-;..;:\; ............................... gggg +§ : 50171
AR A A (KD) e nrvererrarennsssassnsanisisnssieeianns 1,340/ _ . # e, gt - R LR S LS R L AL 2 + 50355
FIE U T F IR AT B —F K NGB EX1) 4008 +B - oscenos SP.576 31 ERI(X10) wveveeseereesanmnnnsisiianesiaenas 2003 + ® 50576
T150 A R JU(XD) e« enneenee . - 19805622 SP.582 3x14mmER{T 52 o 2/ FE A (X5) e esvvrrrrerranaaranees 100 +# ¥ 50582
850K 4 JU(x2)«revrmvreenns » Rt E g;.SgB 33)(15!1!'9"/ (:’1/6’;37\{)(10}“ 138; +# E 50583
MS0FSAT ) 2 4(x10)+ =+ . - 10555015 .586 3mm7 w2/ 4 — (XD 5)r e e v et 1 +8l E 50586
E_g._j“l/_ ............ = SP.594 2x10mm=s + 7 wa) .......................... 150H +8 B 50504
3x10mA s 25 E R (@x10)- £ i SP.595 F ALY /XY FARILT Y HX10)oreerrnrenseruneannes 150/ +8 ® 50595
SHSWnBZ(ﬁXZ} ___________ e - 19804285 SP.506 5“’?‘91’1& _{XG} .......................... ‘|5OH +H OB 50596
5)(34“1?47()(1} ........................ .e - 13580068 SP.e00 7}-4”,-‘/_”,{)(5} .................................... 200H +8# B 50600
SXSOMNS/ 4 7 | (K2) o vnevnnenensusrannaanannen < 4 GacEEs SP.602 f\’f?wﬂxx:!.d\xswwwyw Fx1),9m7 w3+ —(x2)- -300F +%i B 50602
9‘“7?_‘_/”_“” ................. i 5P.736 BJ Y sssassasaastastastastastastas st rassansanian 500':3 +8# B 50736
3)(55“'.'5'.4_“/‘\’7 feoses o :ggm Sp.823 :'F‘r-'.ﬂ/??z.ﬂ/(ﬂ} ....................... 450':3 +# B 50823
48m 'S4 7% 7 FEx2) B GASaE SP.956 7amAF 1y FE/(K10)+eeveereesenneniaiiaiiiiiaiias 200/ +8 B 50056
DA2MAT 1) 12— (x4) e eerreannaneanaianean, - 19805756 SP.1216 FZ 47 + 7 b (45mmx2)-- -+ 500/ +# B 51216
3,(4%‘;(7 o= (xd) e reeranrnerennannes e - 10805076 8;1633)0:%:;@?*4”#4&) 1%28% +# B 53689
S — 7 — JU(BBXA) e e e v nnnanraaeiiiiians - ) ZI— JU(#400) e e e eavmnmiiiiiiiiiiiiiiania +# B 54710
YRy IAT a1 MEE - Bx1) pas - }gg%gg AO-5041 4x11.5mmER{E A (X5) v vvevrnerenrannniainanens 160/ +8i B 84175
TAAIVA T U B (KD)revrranrrannsennsnnnns A GG AO-5042 3mmO 1) 2/ FB(XI0)cveevenvnnnmnsiianiaiiniiianians 100 +8i B 84195
ﬁ"‘/}f—‘-‘/{r'}’ f‘{)('l) ....... es - 13455323 BT AHG esrrasssantiatiiiiiiiiaiias i aans 480':3 +# B 87099
x;ﬁ-/.y;._jﬂsﬂsom).. 2 - 16294011 AD-1025 2)(5!'!”‘9222[)(10} .............................. 160H +# B 04802
Fr—FRw AT L— - - 14315055
2.6x10m/ $1 > FE R (Bx5)- - " - 19804394 Qﬁﬂlcsb\f) EEORICTE) ERThiRBIiE. mﬁ:ﬁﬂﬁmti‘o
3X20MMALE A (EEXT Q) eovesnnsnnsrassasiatiasiaiiasianians - 19805895 B R—LN—, HAST—H—FAM EEICDNT) 2CBECEY

58678 GF-01CB Chassis Setting guide (11056863)



	ｾｯﾃｨﾝｸﾞｱｯﾌﾟ
	部品図
	部品ｶｰﾄﾞ(ｱﾊﾞﾝﾃ）



